Exhibit 29

U.S. Envtl. Prot. Agency, EPA-821-R-15-003, Technical Development Document
for Proposed Effluent Limitations Guidelines and Standards for Oil and Gas
Extraction (2015)



EPA

United States Office of Water EPA-821-R-15-003
Environmental Protection Washington, DC 20460 March 2015
Agency

Technical Development
Document for Proposed
Effluent Limitations
Guidelines and Standards
for Oil and Gas Extraction




o ) United States
\_/ Environmental Protection
\’ Agency

Technical Development Document for
Proposed Effluent Limitations Guidelines
and Standards for Oil and Gas Extraction

EPA-821-R-15-003

March 2015

U.S. Environmental Protection Agency
Office of Water (4303T)
Washington, DC 20460
[...]
e May disrupt the operation of the POTW (e.g., by exceeding permit limits for BODjs
or TSS in discharges, by inhibiting sludge settling)

e May accumulate in sludge, limiting its use
e May facilitate the formation of disinfection byproducts (DBPs)

Where available, the EPA reviewed the following information related to POTWs that
have accepted UOG extraction wastewater:

e Local limit evaluations completed by POTWSs’ pretreatment program coordinators

e Technical evaluations of the impact of oil and gas wastewater pollutants on POTW
unit processes completed in response to Administrative Orders (AOs)'"! issued to a
number of POTWs by PA DEP

e Pass through analyses completed by POTWs
e DMR data from times when POTWs accepted UOG extraction wastewater

In many cases, POTWs that accepted UOG extraction wastewater also accepted COG
extraction wastewater. Because the UOG extraction wastewater constituents that are discussed in
this chapter are also present in COG extraction wastewater (205 DCN SGE00956; 18 DCN
SGE00966), information and studies on the treatability of these constituents by POTWs (or their
impacts on POTWs) are similarly relevant when those POTWs are accepting only COG
extraction wastewater and/or a combination of COG and UOG extraction wastewater. In most of
the case studies presented in this chapter, the POTWs that were accepting UOG extraction
wastewater were also accepting COG wastewater.

The EPA also reviewed common textbooks on wastewater treatment technology
effectiveness. These textbooks indicated that POTWs would likely be ineffective for treatment of
certain pollutants in UOG extraction wastewater, such as TDS and many pollutants that

1% Some POTWs provide tertiary treatment, which removes additional nutrients as well as constituents targeted for
removal using secondary treatment. Similar to secondary treatment, tertiary treatment processes are not designed to
treat the high concentrations of TDS, radioactive constituents, metals, chlorides, sulfates, and other dissolved
inorganic constituents found in UOG extraction wastewater.

""" PA DEP issued AOs to many POTWs in Pennsylvania that were accepting or suspected to begin accepting
wastewater from UOG operations.

111



Chapter D—UOG Extraction Wastewater Management and Disposal Practices

contribute to TDS (164 DCN SGE00600). The EPA used all of this information to evaluate
treatment effectiveness at POTWs, primarily for TDS.

In addition to information about POTWs accepting oil and gas extraction wastewater, the
EPA collected available information about other discharges to POTWs from industrial sources
containing pollutants found in UOG extraction wastewater. The case studies presented in
Sections D.5.3.1.2 and D.5.3.2.2 involve discharges to POTWs from CWT facilities that
accepted oil and gas extraction wastewater. To the extent that a CWT facility discharges to a
POTW and also lacks technologies that remove some oil and gas extraction pollutants (e.g.,
TDS), information on resulting POTW effluent concentrations (and/or inhibition) can be used as
a proxy for UOG extraction operator discharges to a POTW.

Table D-12 summarizes the POTW studies and analyses that are presented in Section
D.5.3.1 and Section D.5.3.2. Section D.5.3.1 discusses the potential for UOG pollutants to be
discharged, untreated, from POTWs. Section D.5.3.2 discusses the potential for UOG wastewater
pollutants to cause or contribute to inhibition and disruption at POTWs.

Table D-12. Summary of Studies About POTWs Receiving Oil and Gas Extraction
Wastewater Pollutants

POTW Summary of Study Findings
POTWs Accepting Wastewater from Oil and Gas Operators

Clairton, PA, POTW Treatment system influent and effluent samples show minimal or no TDS and chloride
removals. See Section D.5.3.1.1.

McKeesport, PA, POTW | Treatment system influent and effluent samples show less than 10% removal of TDS,
chloride, sulfate, and magnesium at the POTW. See Section D.5.3.1.1.

Ridgway, PA, POTW TDS and chloride concentrations in effluent from the POTW were highest when the
POTW was accepting the greatest volume of oil and gas extraction wastewater
(including UOG extraction wastewater). Local limits analysis assumed zero percent
removal of TDS, chloride, and sulfate at the POTW. See Section D.5.3.1.1.

Charleroi, PA, POTW Treatment system influent and effluent samples show minimal or no TDS removal.
The POTW rejects influent oil and gas wastewater with TDS greater than 30,000 mg/L
and/or chloride greater than 15,000 mg/L. See Section D.5.3.1.1.

Higher concentrations of TSS and BODs in POTW effluent when the POTW was
accepting UOG extraction wastewater. See Section D.5.3.2.1.

Clarksburg, WV, POTW | The POTW accepted UOG extraction wastewater, but chlorides were not removed,
merely diluted. It also exceeded the desired effluent chloride concentrations during dry
weather flows. See Section D.5.3.1.1.

Johnstown, PA, POTW Higher concentrations of TSS and BODs in POTW effluent, including 52 permit limit
exceedances, when the POTW was accepting UOG extraction wastewater. See Section
D.5.3.2.1.

California, PA, POTW Higher concentrations of TSS and BODs in POTW effluent, including four permit
limit exceedances, when the POTW was accepting UOG extraction wastewater. See
Section D.5.3.2.1.

Waynesburg, PA, POTW | High-salinity UOG produced water impacted biological growth in trickling filter. See
Section D.5.3.2.1.

112



Chapter D—UOG Extraction Wastewater Management and Disposal Practices

Table D-12. Summary of Studies About POTWs Receiving Oil and Gas Extraction

Wastewater Pollutants

POTW
POTWs Accepting Wastewater Containing UOG Extraction Wastewater Pollutants from Other Industrial

Summary of Study Findings

Franklin, PA, POTW

Sources (e.g., CWT Facilities)

The Franklin POTW received industrial discharges from the Tri-County CWT facility
(which received oil and gas extraction wastewater). The CWT facility targeted removal
of TSS and oil and grease by filtration, flocculation, and skimming.

TDS and chloride concentrations in effluent from the POTW were higher when the
POTW was accepting industrial wastewater from the Tri-County CWT facility and
decreased after it stopped accepting wastewater from this CWT facility. See Section
D.5.3.1.2.

Wheeling, WV, POTW

The Wheeling POTW received oil and gas extraction wastewater from operators as
well as industrial wastewater discharges from the Liquid Asset Disposal (LAD) CWT
facility. The LAD CWT facility uses ultra-filtration, ozonation, and reverse osmosis to
target the removal of chlorides prior to discharge to the Wheeling POTW.

The POTW experienced higher concentrations of chloride in POTW effluent while
accepting UOG extraction wastewater from UOG operators and from the LAD CWT
facility (which receives oil and gas extraction wastewater). See Section D.5.3.1.2.

The POTW experienced interference with biological treatment from accepting UOG
extraction wastewater pollutants via the LAD CWT facility’s industrial discharge. The
POTW also experienced an upset that required the introduction of a “seed” sludge to
maintain microbial activity in treatment processes. See Section D.5.3.2.2.

Warren, OH, POTW

The Warren POTW receives industrial wastewater discharges from the Patriot CWT
facility. The Patriot CWT facility uses primary treatment processes (e.g., settlement
tanks, clarifier tanks) to target the removal of suspended solids and metals from UOG
extraction wastewater before discharge to the Warren POTW.

Influent and effluent TDS and chloride concentrations at the Warren POTW show
minimal or no TDS or chloride removals. See Section D.5.3.1.2.

Brockway, PA, POTW

The Brockway POTW received natural-gas-related wastewater treated by the Dannic
Energy Corporation CWT facility. '

The POTW experienced higher concentrations of TDS in POTW effluent while
accepting industrial discharges from the CWT facility containing oil and gas extraction
wastewater pollutants. See Section D.5.3.1.2.

The POTW experienced scum formation on clarifiers as well as increased sludge
generation and high concentrations of barium in the sludge, while treating industrial
discharges from the CWT facility. See Section D.5.3.2.2.

New Castle, PA, POTW

The New Castle POTW received industrial wastewater from the Advanced Waste
Services CWT facility (which treats oil and gas wastewater). The CWT facility uses
the following treatment processes: solids settling, surface oil skimming, pH
adjustment, and (occasional) flocculation.

The POTW experienced numerous effluent TSS permit limit exceedances while
accepting industrial discharges from the CWT facility. The CWT facility discharge
was associated with adverse impacts on sludge settling in final clarifiers at the POTW.
See Section D.5.3.2.2.

12 EPA could not find information about the treatment processes used by the Dannic Energy Corporation CWT

facility.

113



Chapter D—UOG Extraction Wastewater Management and Disposal Practices

5.3.1 UOG Extraction Wastewater Constituents Discharged Untreated from POTWs

As described in Section D.5.3, the EPA reviewed studies and analyses relevant to
POTWs accepting wastewater containing pollutants found in UOG extraction wastewater.
Consistent with wastewater treatment literature, the POTWSs described in these studies
demonstrated that some UOG extraction wastewater pollutants are not removed by POTWs and
are discharged untreated to receiving streams.

5.3.1.1 Case Studies of POTWs Accepting Oil and Gas Extraction Wastewater
Clairton, PA, POTW

The Clairton POTW discharges to Peters Creek, which flows into the Monongahela River
and treats influent wastewater using screening and grit removal, comminutors (i.e., grinders),'®
aeration basins, clarifiers, activated sludge, aerobic digestion, and chlorine disinfection. The
Clairton POTW is permitted to treat a maximum of 6 MGD (107 DCN SGE00758).

On October 23, 2008, PA DEP issued an AO to the Clairton POTW that established
requirements for its acceptance of oil and gas wastewater. The AO required the Clairton POTW
to restrict the volume of oil and gas wastewater it accepts to a flow rate no greater than 1 percent
of the average daily flow. The AO also required the POTW to evaluate the potential impacts of
oil and gas production wastewater on its treatment processes. The technical evaluation noted
(107 DCN SGEO00758):

The results of the samples taken and analyzed through the CMA [Clairton Municipal
Authority] WWTP indicate that there is little to no reduction in concentration of TDS and
chlorides through the plant processes. This is not unexpected as conventional sewage
treatment facilities are not designed to remove dissolved constituents such as TDS and
chlorides.

Figure D-10 shows the results from the 24-hour composite sampling that occurred over
five days in December 2008. According to PA DEP data (46 DCN SGE00739), in 2008, the
Clairton POTW was accepting oil and gas wastewater amounting to an average of 0.05 percent
of the POTW flow. Looking at the average measured concentrations, the results indicate little or
no removal of TDS or chloride.

1% A comminutor is a machine that reduces the particle size of wastewater solids using a cutting device.

114



Chapter D—UOG Extraction Wastewater Management and Disposal Practices

2,500 i i i
Influent after : After Pre- : After Primary : After Activated ! After Final ! After Chlorine
Grit Removal I Aeration Tanks I Settling Tanks | Sludge | Settling Tanks I Disinfection
and Screening I | | | I
| I I | |
| I I e Maximum
2,000 ——— | | | | —
: I | | | _____ Average
| I I I -
I | | | ______ Minimum
| | | | |
- | I I I |
-1
P B A I
=z | | | | |
2 | I I I |
g | I I I |
= | | | | |
2 0 | | | | |
g L I | I I I |
=]
3 il L B | D |
1 | | | | |
| | | | |
- | I I I |
| I I I |
500 | ] ! — |
i H ! ! ! |
| | E | | |
| I I I |
1 I I I |
| I I I |
| | | | |
0 T I T I | I T I T

TDS Cl TDS Cl TDS Cl TDS Cl TDS Cl TDS Cl
Sources: 52 DCN SGE00929

Note: The data presented in this figure are based on five 24-hour composite samples taken from
December 8, 2008, through December 12, 2008.

Figure D-10. Clairton POTW: Technical Evaluation of Treatment Processes’ Ability to
Remove Chlorides and TDS

Clairton POTW’s consultant completed a pass through analysis in August 2009 (137
DCN SGE00748). Having collected two sets of influent concentration data from two different oil
and gas wells, the consultant stated that the O&G Well No. 2 wastewater “was not characteristic
of the oil and gas wastewater routinely accepted by the CMA POTW.” Therefore, the EPA only
included the wastewater characteristic data for O&G Well No. 1, as reported in the pass through
analysis (see Table D-13). The pass through analysis assumes zero percent removal of TDS at
the POTW and concludes that (137 DCN SGE00748):

The result of the mass balance analyses clearly indicates that TDS is untreated resulting
in a “pass-through’ to receiving waters... The hypothetical mass balance
review...indicates that if higher concentrations of TDS are introduced into the POTW,
the concentration and loading of TDS to the receiving waters increases proportionally.

115



Chapter D—UOG Extraction Wastewater Management and Disposal Practices

Table D-13. Clairton Influent Qil and Gas Extraction Wastewater

Characteristics
Wastewater Concentrations (mg/L)
Parameter 0&G Well No. 1

Barium 294

Calcium 3,060
Chloride 44,700
Magnesium 1,210
Sodium 84,500
TDS 76,000
TSS 1,600

Source: 137 DCN SGE00748

Abbreviation: mg/L—milligrams per liter

McKeesport, PA, POTW

The McKeesport POTW discharges to the Monongahela River and treats wastewater
using screening and grit removal, aeration, clarification, activated sludge, aerobic digestion, and
chlorine disinfection (108 DCN SGE00745). The McKeesport POTW began accepting COG
wastewater in 2008 and UOG extraction wastewater in 2009. The POTW stopped accepting both
COG and UOG extraction wastewater in December 2011 (46 DCN SGE00739).

On October 23, 2008, PA DEP issued an AO to the McKeesport POTW that allowed it to
accept oil and gas wastewater in amounts no greater than 1 percent of its average daily flow,
among other requirements. The AO also required the POTW to evaluate the potential impacts of
oil and gas production wastewater on its treatment processes. The POTW conducted this
technical evaluation in November 2008. According to PA DEP data (46 DCN SGE00739), in
2008, the McKeesport POTW was accepting only COG wastewater. The evaluation (106 DCN
SGE00757) noted:

The results of the samples taken and analyzed through the MACM [Municipal Authority
of the City of McKeesport] WWTP indicate that there is no reduction in concentration of
TDS and chlorides through the plant processes. This is not unexpected as conventional
sewage treatment facilities are not designed to remove dissolved constituents such as

TDS and chlorides.

Figure D-11 shows the results from 24-hour composite sampling over seven days in
November 2008. The results indicate no removal of TDS or chloride. According to the manifests
included in the technical evaluation (106 DCN SGEO00757), McKeesport treated trucked
wastewater from conventional wells during the seven-day sampling period. These wastewater
sources are summarized in Table D-14, below.

116



Chapter D—UOG Extraction Wastewater Management and Disposal Practices

700

Influent Grit Primary Effluent Effluent

Maximum

600 —

Average

Minimum

500

400 -

Concentration (mg/L)

200

—

100

O T T T T 1
TDS Cl TDS Cl TDS Cl TDS Cl
Sources: 52 DCN SGE00929

Note: The data presented in this figure are based on seven 24-hour composite samples taken from November 1,
2008, through November 7, 2008.

Figure D-11. McKeesport POTW: Technical Evaluation of Treatment Processes’ Ability to
Remove Chlorides and TDS

Table D-14. Trucked COG Extraction Wastewater Treated at McKeesport POTW from
November 1 Through 7, 2008

Date Waste Type® Volume (gallons) Chlorides (mg/L) Chlorides (Ibs)
November 3, 2008 Brine 3,780 155,000 4,886